PEUGEOT SPORT STORE

Login

Categories

G11 Pedal
208RC-G110.WEB.01

The full chapter isn't available, however you can buy retail parts

Retail

Sel. Landm. Ref. Nomination * Qty Unit price -tx Qty sel.
1 1G1124289C Modified pedalbox 208 RC x1
- +
2 4533-46 BRAKE PEDAL PUSH-ROD PIN x1
- +
3 6925F6 Collar screw M8x125-90 x1
- +
4 6947-22 Flat washer ø8x16-2 x1
- +
5 1601CW ACCELERATOR PEDAL x1
- +
6 6936C9 NUT WITH BASE M6x7,4x10 cl8 x3
- +
-- 7 6943-76 Spire Nut M6 x2
- +
8 1610984580 Coiffe pédale x1
- +
9 1610984880 COIFFE PEDALE x1
- +
10 6939-04 M6 Nut x4
- +
11 6905-36 Fhc screw Ø6x100-14 x4
- +

Tick or untick all
* : Place your mouse over the nomination for more detail

HT